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‘ Ternium : MILL TEST CERTIFICATE

_TERNIUM MEXICO, S.A.DEC.V. Fecha de Emisidn / Date of Issue No./ Decument nurmber
R.F.C. TME-840710-TR4 (DMA) 08/06/2010 724779 4
Av, Universidad No. 892, Colonia Cuauhtémoc, San Nicolas de los Garza, N.L., Codigo Postal .
66450 724779
Teléfonos: +52(81)8329-8500 724779 % -
www.ternium.com -
Cddigo cliente/ Customer 1D Pedido No./ Sales order Orden de compra/ Purchase order
1269 130849 7968
Cliente/ Customer Remision/ Delivery
PLESACIA 724779
AV. VALLE DE LAS ALAMEDAS # 66-0O COL. SAN FRANCISCO CHILPAN
TULTITLAN
MX ’
54940
Medio de Transporte/ Means of transportation
Triple eje con susp. de a

Descripcion de mercaderias/ Goods description
ROLLQ FRIO RECOCIDO

¢
Datos Generales f General Data .
No. Rollo/Coil | Colada/Heat |Recubrimiento/ Peso/Weight Espesor/ Ancho/Width Largo/Length CapalThickness
id. Coating Thickness mm
/in -
- kg Ib in_* mm . om ft oz/ft2 g:m2
1409826AE | MR1031027 N/A 7280 16071 2.67/0.1051 36.22 920 NIA N/A N/A N/A
Datos Generales / General Data
No. Rollo/Coeil | Colada/Heat TSIST (1) | No. Parte/Part Descripcion/Description Norma de GradofGrade
id. . Calidad/Quality
. Norm )
1409826AE | MR1031027 N/A ROLLO FRIO RECOCIDO SAE J403 1008

1. TS: Tratamiento superficial, Aceitado, Sellado / ST: Supericial treatment, Qiled, Stenciled,efc 2. LE: Limite efastica / YP: Yield Paint 3, RT. Resistencia a la tension / TS: Tensile Strenght
4. HRBW: Rpckwell B Indentador de WC 5. LIAL Limite inferior f Lower Limit 6. LSAUL Limite Superior / Upper Limit

Observaciones / Comments CL/ID#
N/A )

Firma / Signature

Certificamos que el matenal aqui descrito ha sido inspeccionado y ensayado por personal autorizado independiente del drea + ’
de manufactura con resultados salisfactonos en concordancia con la norma arriba descrita .

Propiedades. Mecanicas bajo las normas ASTM ES, E18, E517. EG48, EN-10002, segun requerimiento y peso de capa bajo ASTM AS0 Ww
‘We here certify that the material described in here has been lested and inspected by authorized personal indpendent from

the manufacturing department with sati y results in with requirements of the above specification . Ing. Antonic Mani
Mechanical Properties as ASTM E8, E18, E517. EG46. EN-10002, as requied and coaling weighl with ASTM ASD "%ém"i'u‘l’_r';"fab:""
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R.F.C. TME-840710-TR4
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CERTIFICADO DE CALIDAD /
MILL TEST CERTIFICATE
No./ Document number

Fecha de Emisidn 7 Date of Issue
- 724779

{DMA) 08/06/2010

724779

724779

www.ternium.com

Calidad del Acero / Steel Quality (Andlisis Quimico/Chemical Analysis}
No, Rollo/Coil | Colada/l c Mn P 8 Al Si Cu Ni Cr Mo A Cb Ti N
id. Heat .
1409826AE |MR1031027} 0.054 | 0.157 | 0.015 | 0.004 | 0.039 | 0.008 | 0.007 | 0.017 | 0.009 0 0.0 0 4] 0.004

Notas / Notes:

1. T5: Tratamiento superficial, -Aceitado, Sellado / ST: Superficial treatment, Qiled, Stenciled,etc

2. LE: LImite elastico / YP; Yield Paint
5. LMLL Limite Infesior / Lower Limit

3. RT: Resistencia a la tensién / TS Tensile Strenght
6. LS/UL. Limite Superior / Upper Limit

4. HRBW: Rockwell B Indentador de WC

Observaciones / Comments

C.L/ID#

N/A

independiente del area

Cemﬁcamosqueelmaienmaqmumohasodo 1y yado por personal a.
de manuf: con la nronna arviba descrita,

Propiedades Mec.anlcas baje las normas ASTM Ea E18, E517 E646, EN-10002, segin requerimiento ¥ peso de capa bajo ASTM ASO
We here certify thal the material described in hera has been tested and inspected by authorized personal mdpendent from

the manufaciuring d 1 with ¥ results in with requirements of the: above specification

Mechanical Propefbes as ASTM ES, E18, E5|7 E646. EN-10002. as required and coating weight with ASTM AS0

Firma / Signature

Jide: Via

Ing. Antonio Mani
Ternium Labs

;




